

分析报告单



20160114

Q/GHKJ 216-2014

SiO<sub>2</sub>

60.08

2016-01-14

检 验 项 目	分析纯	化学纯	检验结果
	1.0%	2.0%	1.0%
	3.0%	5.0%	3.0%
(Cl)	0.005%	0.01%	0.005%
(Fe)	0.005%	0.01%	0.005%